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PART NO.

: |
DESCRIPTION

|
WEIGHT

DO NOT SCALE THIS PRINT

lTEM QTY REV ZONE DERSECE/IEHL(;(,\;SI\I BY DATE
1 | SCPI0 SMALL DISH CLAMP HALF 2 1.20 LBS . DBCRPION. I R
2 DC-P10 SMALL CLAMP HALF 3 2.21 LBS
3 ABS BACK TO BACK CLAMP SET 2 3.41 LBS
4 | MT-381-8 5/8"X 8" GALV THREADED ROD | 2 0.64 LBS VR
5 MT-381-10 5/8" X 10" THREADED ROD 2 0.79 LBS
6 0S234 3/4" X 2-1/4" OFFSET SLEEVE 2 0.22 LBS v
7/ 0OS334 3/4" X 3-1/4" OFFSET SLEEVE 2 0.31 LBS
8 HB5812 HARDWARE KIT (ITEMS 9-11) 1
9 GNOSA 5/8" GALV HEX NUT (A325) 12 0.08 LBS
10 GWL-05 5/8" GALV LOCK WASHER 12 0.01 LBS
11 GWFO5A 5/8" GALV FLAT WASHER (A325) 12 0.03 LBS
12 MT-379-6 1/2" X 6" GALV THREADED ROD 4 0.33 LBS
13 GNO4A 1/2" GALV HEX NUT (A325) 8 0.08 LBS
14 GWL-04 1/2" GALV LOCK WASHER 8 0.01 LBS
15 GWFO4A 1/2" GALV FLAT WASHER (A325) 8 0.02 LBS
EXISTING PIPE MOUNT \EXISTING TOWER LEG
$1.5"TO ¢3.50.D. PIPE $2.375"TO 5 O.D. PIPE
BOTMEESEETER e | aar [T AB-550-55H
N OTE: ALL DIMENSIONS ARE l’;‘"dl’;"(“:HC;‘“’l:'o"’; - B%P SCA;\EITS DTE;C\R}:I;NRED PIPE ADAPTER CLAMP SET
1. INCLUDED SLEEVES (ITEMS 6 & 7) & NUT (ITEM 9)
TO BE INSERTED IF REQUIRED FOR TOWER TAPER. REIE e e MRl
2. OFFS ET SLEEVES MAY BE CUT FOR D”:FERENT TAPER. REMOVE BURRS AND BREAK EDGES .005 A = % ORLAND PARK, IL. 60462
22.25 LBS
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